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FIGURE 2-5. AIR CLEANER W/CARBURETOR AND LINKAGE. SEE LIST 2-5.
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AIR CLEANER WITH CARBURETOR AND LINKAGE

F'ﬁg::' PART U:EILS DESCRIPTION
NUMBER NUMBER ASM 1234
5- NO # AIR CLEANER WITH CARBURETOR AND LINKAGE
FOR ILLUSTRATION, SEE FIGURE 2-5
-1 1013388 1 AIR FILTER INLET COVER
INCLUDES ITEM 3
-2 1012126 3 #10-32 X 5/8" SCREW
- 3 1013393 1 GOVERNOR WARNING DECAL
- 4 1012348 1 HOSE CLAMP, 2"
-5 1012933 1 BOLT, 6MM
- 6 1012910 1 LEVER ASSEMBLY
INCLUDES ITEMS 6, 7, 8, 9, 10 AND 15
-7 1012930 1 LEVER, THROTTLE PLATE PIVOT
INCLUDES ITEMS 41 AND 42
- 8 332 1 FLATWASHER, 1/4"
-9 451 5 LOCKWASHER, 1/4”
- 10 1012919 3 NUT, 6MM
-1 1013064 2 E-RING
-12 1012526 1 GOVERNOR ROD
- 13 1015531 1 GOVERNOR LINKAGE
-14 1012912 1 SPRING
- 15 1012932 1 BRACKET, THROTTLE PLATE MOUNTING
- 16 1012909 5 BOLT, 6MM X 14MM HEX
-17 1013379 1 AIR FILTER ELEMENT
-18 1013380 1 O-RING GASKET
-19 1012769 2 BOLT, 6MM X 14MM HEX
-20 1013333 1 LOCKING PLATE
- 21 1013332 1 SUPPORT WASHER
- 22 1013387 1 AIR FILTER HOUSING BASE
INCLUDES ITEM 39
-23 183 3 #10 FLATWASHER
-24 1016 3 #10 LOCKWASHER
-25 7893 3 #10-32 HEX NUT
- 26 1012507 1 AIR INTAKE GASKET
-27 1014541 1 CARBURETOR ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-6.
- 28 1012509 1 CARBURETOR GASKET
-29 1012907 1 GOVERNOR LINK
-30 1012922 1 GOVERNOR SHAFT
- 31 1012905 1 GOVERNOR ARM (INSIDE)
- 32 1012908 1 BOLT, 6MM X 22MM HEX
-33 7847 1 1/4-20 X 3/4 HEX BOLT
-34 1011697 1 5/16" FLATWASHER
-35 1012906 1 GOVERNOR ARM (OUTSIDE)
- 36 1028 1 1/4-20 HEX NUT
-37 1013334 1 AIR FILTER & ACCELERATOR BRACKET
- 38 1012900 1 BOLT-GOVERNOR SHAFT
-39 1012533 1 SERVICE DECAL
- 40 1012901 1 GASKET, GOVERNOR SHAFT BOLT
-41 1013991 1 BUSHING
-42 1012931 2 BUSHING

CubCar |

Manual No. 1014475
DS casoune
Effective Serial No. AG8517-75392 thru AG9152-272589

2-13



